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1. LTE_Band4

1.1. LTE Band Edge(NTNV)(Subtest:1, Channel:19957, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center
Span RBW Frequency Power : Sweep
Frequency Detector Verdict .
(MHz) (MHz) (MHz) (dBm) Point
(MHz)
1710 20 0.015 | RMS 1709.989 -20.73 | Pass 2666
i Keysight Spectrum Analyzer - SweptSA == ||&|

Center Freq 1.710000000 GHz
PASS

10 dBIdiv
Log

M HHHFW'IF‘I”W‘F-W Hr _---

INT REF|

M\ALIGN OFF

[07:26:10 T4 8 24,201

PNO: Fast ~—»—

IFGain:Low

Ref Offset 15.86 dB
Ref 30.00 dBm

AR Yo,
- oud L by e i 11" T

Center 1.71000 GHz
#Res BW 15 kHz

VBW 47

Trig: Free Run
Atten: 30 dB

kHz*

#Avg Type: RMS
Avg|Hold: 11

Mkr1

) ikt

s A A Lk
A

1.709 989 GHz
-20.732 dBm

Span 20.00 MHz

#Sweep 1.000 s (2666 pts)

STATUS

Auto Tune

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.2. LTE Band Edge(NTNV)(Subtest:2, Channel:19957, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.959 -30.61 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:26:16 T4 -8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 959 GHz
-30.609 dBm

Ref Offset 15.86 dB

1LO gBldw Ref 30.00 dBm

I

(LY TR TR RN R
o Wil L

Ll "-lmmnrmﬂlq [|Twl"'|"ll""l

Center 1.71000 GHz
#Res BW 15 kHz

H"II‘[" LS L | r'l"'ll"'l‘""|'|'Tl|"|'[l”I | 'T"' L

Span 20 00 MHz
#Sweep 1.000 s (2666 pts)

STATUS

VBW 47 kHz*

Auto Tune

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.3. LTE Band Edge(NTNV)(Subtest:3, Channel:19957, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.336 -35.51 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:26:21 T4 8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

TR Xa]  AutoTune
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -35.512 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset

- | ‘ _ _umw.m. i I-Hn Y F
1T "|‘T'|T"I"I LR L """l'lw v Iwru---ww ok W”T o

Center 1.71000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.4. LTE Band Edge(NTNV)(Subtest:4, Channel:19957, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.989 -20.2 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:26:27 T4 -8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 989 GHz [[REECCRUL
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -20.198 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

L

N —
oy g (S

B0 i I|m|"|TI"|F || ' “?”Tl! Fq’rllr"' e l'l'\ 1 .‘lde Ih WIHIH FEY|ITYE |F T"'YT """W'Hq"ml pﬂ‘ Hrl’l

Center 1.71000 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS

Page 50f 170




WALTEK

TESTING - CERTIFICATION - INSPECTION

\

WTD22D09182203W004_FCC Test Report 4G Band 4

1.5. LTE Band Edge(NTNV)(Subtest:5, Channel:19957, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:MID)

Center

Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.996 -29.96 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:26:32 T4 8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 996 GHz
-29.962 dBm

Ref Offset 15.86 dB

1LO gBldw Ref 30.00 dBm

- II I|| i 'MM

Span 20.00 MHz
#Sweep 1.000 s (2666 pts)

STATUS

“M“ e WWW'WWW v “--

Center 1.71000 GHz

#Res BW 15 kHz VBW 47 kHz*

Auto Tune

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.6. LTE Band Edge(NTNV)(Subtest:6, Channel:19957, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.816 -34.62 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:26:37 T £A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 816 GHz [JREEECURUL
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -34.615 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset

i it
--- i e _
B R LA A ITT'IMW“---W-. it b i A A Tk

Center 1.71000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.7. LTE Band Edge(NTNV)(Subtest:7, Channel:19957, Bandwidth:1.4,
Modulation:QPSK, RB Number: 6, RB Position:LOW)

Center

Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.996 -28.91 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:26:43 TF 8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 996 GHz Auto Tune

-28.907 dBm

Ref Offset 15.86 dB
Ref 30.00 dBm

10 dBIdiv
Log

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz

Span 20.00 MHz
#Res BW 15 kHz

#Sweep 1.000 s (2666 pts)

STATUS

VBW 47 kHz*
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1.8. LTE Band Edge(NTNV)(Subtest:8, Channel:19957, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.996 -21.35 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:26:48 TF £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

TR Y]  AutoTune
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -21.355 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset

Lo g[S
il ol wl'm[rrl " EATR YT T AT W-.“ﬂllﬂuﬂu | e i L

Center 1. ?1000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.9. LTE Band Edge(NTNV)(Subtest:9, Channel:19957, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1703.302 -46.41 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.703 302 GHz
-46.408 dBm

Ref Offset 15.86 dB

10 dBidiv. ~ Ref 30.00 dBm
Log

il N A I

Lt Mg
e g il mlﬂ.u oLk L8

Center 1.71000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS

Auto Tune

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.10. LTE Band Edge(NTNV)(Subtest:10, Channel:19957, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.381 -35.27 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:26:59 T4 -8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 381 GHz |[REECURUT
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -35.267 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset

---III MN.M ll-- .
A0 g Ll 4 L. L .
Al W nmmmmw w Mlmu---wlwwv WWWWHIMWFW

Center 1.?1000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.11. LTE Band Edge(NTNV)(Subtest:11, Channel:19957, Bandwidth:1.4,
Modulation:Q16, RB Number: 3, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.989 -22.27 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:27:05 T4 £A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 989 GHz |[[REEECURUL
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -22.271 dBm

Trace 1P
CenterFreq

100 Al
0.00 1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

---I“u‘---- Freq Offset
Mi ll-l.i.l.“.l.ll.;
M"m Sk “---wwwml kil

Center 1.71000 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.12. LTE Band Edge(NTNV)(Subtest:12, Channel:19957, Bandwidth:1.4,
Modulation:Q16, RB Number: 3, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.996 -31.5 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:27:11 T4 £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 996 GHz Auto Tune
Ref Offset 15.96 dB
E%SBMW Rf!f 3(?.e00 dBm -31.497 dBm

Trace 1P
CenterFreq

1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

--'ﬂn_- Freq Offset
500 b I A |IJ|L‘ |JI1.1I.I.L[|.|.. ’ |
MWW WMHF FWT I|NWWMW"mrM--- ”W"N Flrili""'l Mo pvim

Center 1.71000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.13. LTE Band Edge(NTNV)(Subtest:13, Channel:19957, Bandwidth:1.4,
Modulation:Q16, RB Number: 3, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.816 -36.6 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:27:16 T4 £-A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 816 GHz |[REEECURUL
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -36.605 dBm

Trace 1P
CenterFreq
v I
II. 1.700000000 GHz

o I I R R StopFreq
‘---- CF Step

2.000000 MHz

_ Freq Offset

lfﬂ

, L | eiaded n|. Ul
m“ﬂw” meqm m"wwlﬂlu---m’I1 T

Center 1.71000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.14. LTE Band Edge(NTNV)(Subtest:14, Channel:19957, Bandwidth:1.4,
Modulation:Q16, RB Number: 6, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.015 | RMS 1709.996 -28.44 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:27:22 T4 8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

TR Y] | AutoTune
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -28.438 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

*WMHWM---Il 1!]!MM

Center 1.71000 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.15. LTE Band Edge(NTNV)(Subtest:15, Channel:20393, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.634 -33.44 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:27:30 T4 £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 634 GHz Auto Tune
-33.439 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset

--" I M.‘ ll " IM-“- .
aonl o P [l il i bl , il
Mﬂll PWWWW - MW ---WWW il IIFW""I' i ”MW“ e

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.16. LTE Band Edge(NTNV)(Subtest:16, Channel:20393, Bandwidth:1.4,

Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.041 -29.45 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:27:35 T4 £8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 041 GHz
-29.454 dBm

Y
O O O O
O
T 1

1

| I

IMI!H "

Lot okl | M\IMHHHI M],HNNMI]IMMHNIMM--H
Mt ERLL ™ ) L
sl o T O

||H [k S i mmrnr'rqlrn iHine T[l'r||ﬂ||

Center 1.75500 GHz
#Res BW 15 kHz

Span 20 00 MHz
#Sweep 1.000 s (2666 pts)

STATUS

VBW 47 kHz*

Auto Tune

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.17. LTE Band Edge(NTNV)(Subtest:17, Channel:20393, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.004 -20.4 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:27:40 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 004 GHz Auto Tune
-20.404 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset

--'l J“m “-- -
=5ka] P | K i WLW M h:mh [Ty Y i
Wﬂ I'IWTNHIMITITW “TWWV I ---. N “WI" ITW"”W o

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.18. LTE Band Edge(NTNV)(Subtest:18, Channel:20393, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.094 -30.7 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:27:46 TF £A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 094 GHz Auto Tune
-30.697 dBm

CenterFreq
1.755000000 GHz

I R I B BN StopFreq

----'l ---- CF Step
---MNDT IR -

1 T T

W\MM|\||M'!|H‘MII\I\WJ.'EL!LW.IM’J!MM"!H\MHMIIIIM‘IIMI'INMMMIIM
L T T

Freq Offset

iy ||||lI1|! FLEATT )

Center 1. ?5500 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.19. LTE Band Edge(NTNV)(Subtest:19, Channel:20393, Bandwidth:1.4,

Modulation:QPSK, RB Number: 3, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.041 -27.25 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:27:51 T4 8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 041 GHz
-27.245 dBm

I B
I
7 N

T T .. ¥ IIIMIMMM
BUVI ATt i, TR
b

r|1|l N L A R L FI T ||| g

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS

Auto Tune

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.20. LTE Band Edge(NTNV)(Subtest:20, Channel:20393, Bandwidth:1.4,

Modulation:QPSK, RB Number: 3, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.011 -25.11 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:27:57 T4 £A 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 011 GHz
-25.109 dBm

III\F.W"'MMMMIMMM
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Center 1.75500 GHz

Span 20 00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

STATUS

Auto Tune

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.21. LTE Band Edge(NTNV)(Subtest:21, Channel:20393, Bandwidth:1.4,
Modulation:QPSK, RB Number: 6, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.011 -28.97 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:28:02 T4 £8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 011 GHz Auto Tune

f Offset 15.96 dB -28.970 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz
#Res BW 15 kHz

MSG

Span 20.00 MHz
#Sweep 1.000 s (2666 pts)

STATUS

VBW 47 kHz*
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1.22. LTE Band Edge(NTNV)(Subtest:22, Channel:20393, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.619 -33.15 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:28:08 T £A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 619 GHz Auto Tune
-33.152 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset

|
Lol W
EOD e J I N by Ll i ""” » I'|1' (bl

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.23. LTE Band Edge(NTNV)(Subtest:23, Channel:20393, Bandwidth:1.4,

Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.011 -30.35 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:28:14 T4 £8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 011 GHz
-30.348 dBm

%ﬂ
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Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS

Auto Tune

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.24. LTE Band Edge(NTNV)(Subtest:24, Channel:20393, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.004 -24.22 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:2819 T4 £A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 004 GHz Auto Tune
-24.215 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset

-- uu‘“m IH-- -
500 ) ' . |‘.IIM|L|||I|I Jl MH Ll 1
MrWWHWW ""”"“"' " ---”Wi s g

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.25. LTE Band Edge(NTNV)(Subtest:25, Channel:20393, Bandwidth:1.4,
Modulation:Q16, RB Number: 3, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.214 -38.24 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:28:25 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 214 GHz Auto Tune
-38.236 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset

Jmullll u.lh 4||. Hl.h It
W TP rIIWW---” ik WWWH bbb

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.26. LTE Band Edge(NTNV)(Subtest:26, Channel:20393, Bandwidth:1.4,
Modulation:Q16, RB Number: 3, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.019 -29.55 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:28:30 T4 £A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 019 GHz |
Ret 3000 dim- -29.553 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

\
IV AT .-

0 Hz

| LT byl M | |
WT‘ G M T W“M‘ ---mww IH"II'WW“N i "r“me“‘"Mr

Center 1.75500 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.27. LTE Band Edge(NTNV)(Subtest:27, Channel:20393, Bandwidth:1.4,

Modulation:Q16, RB Number: 3, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.019 -26.15 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:28:35 T4 £8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 019 GHz
-26.146 dBm

v
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Center 1. ?5500 GHz

Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS

Auto Tune

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.28. LTE Band Edge(NTNV)(Subtest:28, Channel:20393, Bandwidth:1.4,
Modulation:Q16, RB Number: 6, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.015 | RMS 1755.071 -30.62 | Pass 2666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:2841 T4 £8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 071 GHz Auto Tune

-30.621 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

W i

Span 20.00 MHz
#Sweep 1.000 s (2666 pts)

STATUS

Center 1.75500 GHz

#Res BW 15 kHz VBW 47 kHz*
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1.29. LTE Band Edge(NTNV)(Subtest:29, Channel:19965, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1710 -17.83 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:28:51 T4 -8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.710 000 GHz [[REEEECCRUT
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -17.825 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

o Freq Offset

.---------

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

STATUS
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1.30. LTE Band Edge(NTNV)(Subtest:30, Channel:19965, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1710 -48.98 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:28:56 T4 -8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.710 000 GHz
Ref Offset 15.96 dB
E%gBldiv Rfef 3(?.e(m dBm -48.982 dBm

il N A I I

A N O I I

0.0

Center 1.71000 GHz
#Res BW 30 kHz

MSG

Span 20.00 MHz
#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*

Auto Tune

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.31. LTE Band Edge(NTNV)(Subtest:31, Channel:19965, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1707.733 -32.53 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:29:01 T4 8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.707 733 GHz Auto Tune

-32.534 dBm

Ref Offset 15.86 dB

1LO gBldw Ref 30.00 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

IR
. WA
| P S~ B BN
A

Center 1.71000 GHz
#Res BW 30 kHz

Span 20.00 MHz
#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*
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1.32. LTE Band Edge(NTNV)(Subtest:32, Channel:19965, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:LOW)

Center

Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1710 -26.75 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:29:07 T 8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.710 000 GHz Auto Tune

-26.752 dBm

Ref Offset 15.86 dB
Ref 30.00 dBm

10 dBIdiv
Log

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz

Span 20.00 MHz
#Res BW 30 kHz

#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*
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1.33. LTE Band Edge(NTNV)(Subtest:33, Channel:19965, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:MID)

Center

Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1709.94 -31.87 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:29:12 T4 £ 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 940 GHz Auto Tune

-31.870 dBm

Ref Offset 15.86 dB

10 dBidiv. ~ Ref 30.00 dBm
Log

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz
#Res BW 30 kHz

Span 20.00 MHz
#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*
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1.34. LTE Band Edge(NTNV)(Subtest:34, Channel:19965, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1709.985 -35.23 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:29:18 T4 8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 985 GHz Auto Tune
Ref Offset 15.96 dB
E%SBMW Rf!f 3(?.e00 dBm -35.230 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

----m--m--
' 0Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.35. LTE Band Edge(NTNV)(Subtest:35, Channel:19965, Bandwidth:3,
Modulation:QPSK, RB Number: 15, RB Position:LOW)

Center

Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1710 -29.42 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:29:23 T4 8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.710 000 GHz Auto Tune

-29.415 dBm

Ref Offset 15.86 dB

10 dBidiv. ~ Ref 30.00 dBm
Log

CenterFreq
1.710000000 GHz

i

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Auto Man

Freq Offset
0 Hz

Center 1.71000 GHz
#Res BW 30 kHz

MSG

Span 20.00 MHz
#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*
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1.36. LTE Band Edge(NTNV)(Subtest:36, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1710 -20.24 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:29:30 T4 A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.710 000 GHz Auto Tune
Ref Offset 15.96 dB
E%SBMW Rf!f 3(?.e00 dBm -20.240 dBm

Trace 1P
CenterFreq

1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset

e Y
[T ]

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.37. LTE Band Edge(NTNV)(Subtest:37, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1709.955 -49.7 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:29:35 T4 £ 8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 955 GHz Auto Tune
Ref Offset 15.96 dB
E%SBMW Rf!f 3(?.e00 dBm -49.703 dBm

Trace 1P
CenterFreq
-----1---- —

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset

Y
DIy e A
D

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.38. LTE Band Edge(NTNV)(Subtest:38, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center

Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1707.718 -31.83 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:29:40 T 8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.707 718 GHz Auto Tune

-31.832 dBm

Ref Offset 15.86 dB
Ref 30.00 dBm

10 dBIdiv
Log

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz

Span 20.00 MHz
#Res BW 30 kHz

#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*
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1.39. LTE Band Edge(NTNV)(Subtest:39, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:LOW)

Center

Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1710 -28.67 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:29:46 TF £-8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.710 000 GHz Auto Tune

-28.675 dBm

Ref Offset 15.86 dB
Ref 30.00 dBm

10 dBIdiv
Log

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 30 kHz #Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*
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1.40. LTE Band Edge(NTNV)(Subtest:40, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:MID)

Center

Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1709.925 -33.58 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:29:51 T4 8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 925 GHz Auto Tune

-33.575 dBm

Ref Offset 15.86 dB
Ref 30.00 dBm

10 dBidiv
Log

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz

Span 20.00 MHz
#Res BW 30 kHz

#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*
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1.41. LTE Band Edge(NTNV)(Subtest:41, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:HIGH)

Center

Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1709.925 -37.6 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:29:57 T4 8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.709 925 GHz Auto Tune

-37.603 dBm

Ref Offset 15.86 dB
Ref 30.00 dBm

10 dBidiv
Log

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz

Span 20.00 MHz
#Res BW 30 kHz

#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*
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1.42. LTE Band Edge(NTNV)(Subtest:42, Channel:19965, Bandwidth:3,
Modulation:Q16, RB Number: 15, RB Position:LOW)

Center

Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.03 | RMS 1710 -30.35 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:30:02 T4 8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.710 000 GHz Auto Tune

-30.348 dBm

Ref Offset 15.86 dB
Ref 30.00 dBm

10 dBidiv
Log

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz

Span 20.00 MHz
#Res BW 30 kHz

#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*
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1.43. LTE Band Edge(NTNV)(Subtest:43, Channel:20385, Bandwidth:3,

Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1757.297 -33.11 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:30:10 T4 £ 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.757 297 GHz
-33.111 dBm

I

---lll--E I
---IIMI S A
--mm. i ---
----------

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS

Auto Tune

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 4

1.44. LTE Band Edge(NTNV)(Subtest:44, Channel:20385, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755.135 -49.24 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:30:15 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 135 GHz Auto Tune
-49.240 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset

oy -
UGS B N RS
A

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.45. LTE Band Edge(NTNV)(Subtest:45, Channel:20385, Bandwidth:3,

Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755 -21.27 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:30:21 T4 £ 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 000 GHz
-21.275 dBm

-----Il-----
N .
| =—-—-

e

Vo

|
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----------

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS

Auto Tune

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Page 46 of 170




W) WALTEK

TESTING - CERTIFICATION - INSPECTION
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1.46. LTE Band Edge(NTNV)(Subtest:46, Channel:20385, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755.015 -38.28 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:30:26 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 015 GHz Auto Tune
-38.280 dBm

CenterFreq
1.755000000 GHz

StartFreq
0.00 1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 4

1.47. LTE Band Edge(NTNV)(Subtest:47, Channel:20385, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755.045 -34.22 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:30:32 T4 £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 045 GHz Auto Tune
-34.220 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset

R ——— I"'---MMMM
oMl NAM Ih..l-. NS et

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.48. LTE Band Edge(NTNV)(Subtest:48, Channel:20385, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755 -28.13 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:30:38 T4 £A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 000 GHz Auto Tune
-28.129 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset

| I' o ‘---N ‘MM .-

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 4

1.49. LTE Band Edge(NTNV)(Subtest:49, Channel:20385, Bandwidth:3,
Modulation:QPSK, RB Number: 15, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755 -30.87 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:30:43 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 000 GHz Auto Tune
-30.870 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Man

U
-Ml M"--‘M--- —
M mlﬂﬁd-nu.. 5 Lt

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.50. LTE Band Edge(NTNV)(Subtest:50, Channel:20385, Bandwidth:3,

Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1757.237 -33.48 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:30:49 T £8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.757 237 GHz
-33.484 dBm

---III------
| T O I O
i R .

I N
I i o
AT
Lo M

'I.Iﬂ.uull a’n |h iL ILl.n|... Tl |n|.|.;

Center 1.75500 GHz Span 20.00 MHz

#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)
STATUS

Auto Tune

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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WTD22D09182203W004_FCC Test Report 4G Band 4

1.51. LTE Band Edge(NTNV)(Subtest:51, Channel:20385, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755.616 -38.91 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:30:5 T £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 616 GHz | S
Ret 3000 dim- -38.914 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset

'l L e

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.52. LTE Band Edge(NTNV)(Subtest:52, Channel:20385, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755 -19.99 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:31:00 T £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 000 GHz Auto Tune
-19.994 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz
Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 4

1.53. LTE Band Edge(NTNV)(Subtest:53, Channel:20385, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755.255 -39.67 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:31:05 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 255 GHz Auto Tune
-39.668 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 4

1.54. LTE Band Edge(NTNV)(Subtest:54, Channel:20385, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755.015 -35.21 | Pass 1333

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [07:31:11 T4 £7 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 015 GHz Auto Tune
-35.208 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset

- ﬁ%------‘-ﬂ|JIlJJ " -l i

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.55. LTE Band Edge(NTNV)(Subtest:55, Channel:20385, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755 -28.83 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:31:16 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 000 GHz Auto Tune
-28.832 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.56. LTE Band Edge(NTNV)(Subtest:56, Channel:20385, Bandwidth:3,
Modulation:Q16, RB Number: 15, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.03 | RMS 1755 -32.45 | Pass 1333
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:31:21 T4 £ 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.755 000 GHz Auto Tune

Ref Offset 16.96 dB -32.447 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Auto Man

Freq Offset
0 Hz

Center 1.75500 GHz
#Res BW 30 kHz

MSG

Span 20.00 MHz
#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*
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1.57. LTE Band Edge(NTNV)(Subtest:57, Channel:19975, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.987 -13.02 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:31:31 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 987 GHz [[REECCRUT
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -13.024 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 4

1.58. LTE Band Edge(NTNV)(Subtest:58, Channel:19975, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.987 -47.5 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:31:37 T4 £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 987 GHz |[[REECURUL
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -47.501 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 4

1.59. LTE Band Edge(NTNV)(Subtest:59, Channel:19975, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1706.003 -29.73 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:3142 T4 £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

TR ERL Y EXr]  AutoTune
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -29.731 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.60. LTE Band Edge(NTNV)(Subtest:60, Channel:19975, Bandwidth:5,

Modulation:QPSK, RB Number: 12, RB Position:LOW)
Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.987 -20.69 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF]

[ A\ALIGN OFF [07:31:47 T4 £8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Ref Offset 15.86 dB
1LO diidiv. Ref 30.00 dBm
og

N

D

P P —
AT

Wummmﬁllﬂum-
--

Center 1.71000 GHz
#Res BW 51 kHz

MSG

R
IIIEHHIIII
AR

VEBW 150 kHz*

#Avg Type: RMS
Avg|Hold: 11

Mkr1 1.709 987 GHz
-20.687 dBm

BERZEEEEED
EEFENENEEE
Ir4dENNENED

Span 20.00 MHz
#Sweep 1.000 s (784 pts)

STATUS

Auto Tune

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Auto Man

Freq Offset
0 Hz
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1.61. LTE Band Edge(NTNV)(Subtest:61, Channel:19975, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.936 -33.85 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:31:54 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 936 GHz Auto Tune
Ref Offset 15.96 dB
E%SBMW Rf!f 3(?.e00 dBm -33.853 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.62. LTE Band Edge(NTNV)(Subtest:62, Channel:19975, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.936 -37.92 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:31:59 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 936 GHz|[IEGCEREL
Ref Offset 15.86 dB
RZf 3(?.e(m dBm -37.917 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.63. LTE Band Edge(NTNV)(Subtest:63, Channel:19975, Bandwidth:5,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.987 -24.52 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:32:05 T4 £A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 987 GHz [[REECURUN
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -24.522 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz
Man

&].l
M .--------

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.64. LTE Band Edge(NTNV)(Subtest:64, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.936 -13.71 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ MNALIGN OFF [07:32:10 F5F £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

TREE Y] AutoTune
Ref Offset 15.86 dB
(o8 Ref 30.00 dBm -13.710 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

StopFreq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW $1 kHz VEBW 150 kHz* #Sweep 1.000 s (784 pts)

STATUS
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1.65. LTE Band Edge(NTNV)(Subtest:65, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.987 -47.81 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:32:16 T4 £A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 987 GHz [[REECURUN
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -47.805 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.66. LTE Band Edge(NTNV)(Subtest:66, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1706.003 -30.54 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:32:21 T4 £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.706 003 GHz [[REEECURUN
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -30.536 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.67. LTE Band Edge(NTNV)(Subtest:67, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.962 -22.27 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:32:26 T4 8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 962 GHz Auto Tune
Ref Offset 15.96 dB
E%SBMW Rf!f 3(?.e00 dBm 22 274 dBm

Trace 1P
CenterFreq

1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.68. LTE Band Edge(NTNV)(Subtest:68, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.859 -35.94 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:32:32 T4 £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 859 GHz Auto Tune
Ref Offset 15.96 dB
E%SBMW Rf!f 3(?.e00 dBm -35.943 dBm

Trace 1P
CenterFreq

1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG

STATUS
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1.69. LTE Band Edge(NTNV)(Subtest:69, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.808 -39.27 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:32:37 T4 £A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

TR ]  AutoTune
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -39.273 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.70. LTE Band Edge(NTNV)(Subtest:70, Channel:19975, Bandwidth:5,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 20 0.051 | RMS 1709.962 -26.41 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:32:42 T4 £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 962 GHz [[REECURUL
Ref Offset 15.86 dB
(og o Ref 30.00 dBm -26.406 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.700000000 GHz

Stop Freq
1.720000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.71. LTE Band Edge(NTNV)(Subtest:71, Channel:20375, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1758.997 -30.97 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:32:50 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.758 997 GHz Auto Tune
-30.970 dBm

CenterFreq
1.755000000 GHz

StartFreq
0.00 1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.72. LTE Band Edge(NTNV)(Subtest:72, Channel:20375, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.013 -45.51 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:32:56 T4F -8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 013 GHz |G
Ret 3000 dim- -45.514 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.73. LTE Band Edge(NTNV)(Subtest:73, Channel:20375, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.038 -13.74 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ MNALIGN OFF [07:33:01 F5F £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.755 038 GHz |G
Ret 3000 aBim- -13.738 dBm

1.755000000 GHz

StartFreq
1.745000000 GHz

StopFreq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW $1 kHz VEBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.74. LTE Band Edge(NTNV)(Subtest:74, Channel:20375, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.932 -40.01 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:33:08 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 932 GHz |
Ret 3000 dim- -40.005 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.75. LTE Band Edge(NTNV)(Subtest:75, Channel:20375, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.064 -36.38 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:33:13 T4 £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 064 GHz Auto Tune
-36.380 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.76. LTE Band Edge(NTNV)(Subtest:76, Channel:20375, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.038 -22.58 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:33:18 T4 £A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 038 GHz |G
Ret 3000 dim- -22.581 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS

Page 77 of 170




W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 4

1.77. LTE Band Edge(NTNV)(Subtest:77, Channel:20375, Bandwidth:5,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.013 -25.95 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:33:24 T £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 013 GHz |
Ret 3000 dim- -25.946 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.78. LTE Band Edge(NTNV)(Subtest:78, Channel:20375, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1758.946 -33.11 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:33:29 T4 £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.758 946 GHz Auto Tune
-33.110 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.79. LTE Band Edge(NTNV)(Subtest:79, Channel:20375, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.089 -40.45 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:33:35 T4 £A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 089 GHz |G
Ret 3000 dim- -40.453 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

N A
ol 0 T T
NN

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS

Freq Offset
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1.80. LTE Band Edge(NTNV)(Subtest:80, Channel:20375, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.038 -14.95 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:33:40 T4 £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 038 GHz Auto Tune
-14.952 dBm

CenterFreq
1.755000000 GHz

Stop Freq
1.765000000 GHz

2.000000 MHz

N VA s s s s

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.81. LTE Band Edge(NTNV)(Subtest:81, Channel:20375, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.013 -40.03 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:3345 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 013 GHz Auto Tune
-40.028 dBm

-----‘----- B

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.82. LTE Band Edge(NTNV)(Subtest:82, Channel:20375, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.115 -37.48 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:33:51 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 115 GHz Auto Tune
-37.479 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz
Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.83. LTE Band Edge(NTNV)(Subtest:83, Channel:20375, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.013 -23.4 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:33:56 TF £-A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 013 GHz Auto Tune
-23.399 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.84. LTE Band Edge(NTNV)(Subtest:84, Channel:20375, Bandwidth:5,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 20 0.051 | RMS 1755.013 -27.46 | Pass 784
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:34:01 T4 8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 013 GHz Auto Tune
-27.463 dBm

CenterFreq
1.755000000 GHz

StartFreq
1.745000000 GHz

Stop Freq
1.765000000 GHz

CF Step
2,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.75500 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.85. LTE Band Edge(NTNV)(Subtest:85, Channel:20000, Bandwidth:10,

Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -15.74 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:34:11 T4 £ 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.710 00 GHz

Ref Offset 15.86 dB -15.739 dBm

1LO gBldw Ref 30.00 dBm
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Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

Auto Tune

CenterFreq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 4

1.86. LTE Band Edge(NTNV)(Subtest:86, Channel:20000, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1709.9 -47.53 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:34:18 T £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 90 GHz Auto Tune
ey 709 90 GHz

-.il--- i

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 4

1.87. LTE Band Edge(NTNV)(Subtest:87, Channel:20000, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1701.8 -29.53 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:34:23 T4 £ 8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.701 80 GHz Auto Tune
Ref Dffset 15.86 dB
10 gBaiy Ref 30.00 dBm 29 539 dBr,

CenterFreq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

BN AR
--III.II-.LL.JL‘I!M
pus S Y Y D I I z
O

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.88. LTE Band Edge(NTNV)(Subtest:88, Channel:20000, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -25.99 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:34:29 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.710 00 GHz Auto Tune
Ref Dffset 15.86 dB
1LO gBldw Rf!f 3(?.e00 dBm 25.991 dBm

CenterFreq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz
Man

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 4

1.89. LTE Band Edge(NTNV)(Subtest:89, Channel:20000, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1709.95 -33.75 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:34:38 T4 £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 95 GHz Auto Tune
Ref Dffset 15.86 dB
10 gBaiy Ref 30.00 dBm 133 746 B

CenterFreq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 4

1.90. LTE Band Edge(NTNV)(Subtest:90, Channel:20000, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1709.95 -38.41 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:34:39 T4 £ 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 95 GHz Auto Tune
Ref Dffset 15.86 dB
10 gBaiy R;f 30.00 dBm 138 414 dBrs

CenterFreq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 4

1.91. LTE Band Edge(NTNV)(Subtest:91, Channel:20000, Bandwidth:10,
Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -26.95 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:34:45 T £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.710 00 GHz Auto Tune
ey 710 00 Grz

CenterFreq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 4

1.92. LTE Band Edge(NTNV)(Subtest:92, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -16.17 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:34:50 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.710 00 GHz Auto Tune
Ref Dffset 15.86 dB
E%SBMW Rf!f 3(?.e00 dBm -16.168 dBm

Trace 1P
CenterFreq
fl

1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 4

1.93. LTE Band Edge(NTNV)(Subtest:93, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -48.01 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:34:55 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.710 00 GHz Auto Tune
Ref Dffset 15.86 dB
10 gBaiy Ref 30.00 dBm '43.015 dBr

CenterFreq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 4

1.94. LTE Band Edge(NTNV)(Subtest:94, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1701.75 -30.54 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:35:00 T4 8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.701 75 GHz Auto Tune
Ref Dffset 15.86 dB
10 gBaiy Ref 30.00 dBm 130,539 dBr

CenterFreq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step

. B AR -
| --Illm-!.h“"' AN -
Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 4

1.95. LTE Band Edge(NTNV)(Subtest:95, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1709.9 -26.92 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:35:06 TF 8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 90 GHz Auto Tune
ey 709 90 GHz

CenterFreq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz
Auto Man
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Freq Offset
0 Hz
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Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 4

1.96. LTE Band Edge(NTNV)(Subtest:96, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -35.42 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:35:11 T4 8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.710 00 GHz Auto Tune
Ref Dffset 15.86 dB
10 gBaiy Ref 30.00 dBm 35417 dBr

CenterFreq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 4

1.97. LTE Band Edge(NTNV)(Subtest:97, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1709.1 -39.57 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:35:17 T4 £8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.709 10 GHz Auto Tune
Ref Dffset 15.86 dB
10 gBaiy Ref 30.00 dBm 139,574 dBr

CenterFreq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 4

1.98. LTE Band Edge(NTNV)(Subtest:98, Channel:20000, Bandwidth:10,
Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1710 30 0.1 | RMS 1710 -29.72 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:35:22 T4 8 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.710 00 GHz Auto Tune
ey 710 00 GHz

CenterFreq
1.710000000 GHz

StartFreq
1.695000000 GHz

Stop Freq
1.725000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.71000 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 4

1.99. LTE Band Edge(NTNV)(Subtest:99, Channel:20350, Bandwidth:10,

Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1763.25 -27.33 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 11

[07:35:31 T4 £8 24,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.763 25 GHz
-27.330 dBm
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Center 1.75500 GHz
#Res BW 100 kHz

MSG STATUS

Span 30.00 MHz

VBW 300 kHz* #Sweep 1.000 s (601 pts)

Auto Tune

CenterFreq
1.755000000 GHz

StartFreq
1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 4

1.100. LTE Band Edge(NTNV)(Subtest:100, Channel:20350, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1755 30 0.1 | RMS 1755 -48.45 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [07:35:36 T4 £-A 24,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 11
IFGain:Low Atten: 30 dB

Mkr1 1.755 00 GHz Auto Tune
-43.453 dBm

CenterFreq
1.755000000 GHz

StartFreq
0.00 1.740000000 GHz

Stop Freq
1.770000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.75500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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